Patriot XL Parts Listing

Contact us for pricing.
Email - partssupport@hobbico.com
Voicemail - 217-398-8970 ext #3

Item is discontinued. Parts may not be available.
PART # DESCRIPTION QTY
REQ.
LOOSE IN BOX
CANPY129CANOPY1
PAT6D01DECAL SHEET1
PAT6F31F32ABS TAIL FILLET & CONE2
PAT6F33ABS LEFT AIR SCOOP1
PAT6F34ABS RIGHT AIR SCOOP1
PAT6F35ABS COWL TOP1
PAT6F36ABS COWL BOTTOM1
PAT6P01RROLLED FUSE & WING PLAN1
PAT6P03INSTRUCTION MANUAL1
PAT6W061/16" x 7-1/4" x 4-3/8" DC PLYBP, FGP1
EM60120RADJUSTABLE ENGINE MOUNT .60-1.20 (RIGHT)1
EM60120LADJUSTABLE ENGINE MOUNT .60-1.20 (LEFT)1
PLTB00236" PUSHROD TUBE PLASTIC OUTER3
WIRES16.074" x 12" PUSHROD WIRE, THREADED ONE END3
WIRES66.074" x 42" WIRE THREADED BOTH ENDS2
DIE-CUT PLY FUSE PARTS
PAT6F011/8" x 4-1/8" x 31-3/4" DC PLY F7, RH, T2, T31
PAT6F021/8" x 5-1/8" x 31-3/4" DC PLY AFT, F31
PAT6F031/8" x 5-1/8" x 31-3/4" DC PLY F8, FFT, ST, T1, T41
PAT6F041/8" x 5-1/8" x 31-3/4" DC PLY F4, F5, FB, TF, NGP1
PAT6F051/8" x 5-1/8" x 31-3/4" DC PLY F2, F2A, F6, TST, WJ1, WJ21
PAT6W103/8" x 5/8" x 30" BALSA LEADING EDGE2
DIE-CUT PLY FUSE PARTS
PAT6F061/8" x 5-1/8" x 31-3/4" DC PLY FFS, G2
PAT6F071/8" x 5-1/8" x 31-3/4" DC PLY FD, FJ, TH2
PAT6F081/8" x 5-1/8" x 31-3/4" DC PLY AFS, BB, F12
PAT6W051/8" x 5-1/8" x 31-3/4" DC PLY R1, R3A, R4, R5A, ADS, AGS, FDS, FGS, SJ, ST2
BALSA WING SHEETING
PAT6W123/32" x 3" x 36" BALSA WING SHEETING14
BALSA SHEETING
PAT6F141/16" x 3" x 36" BALSA TAIL SHEETING7
PAT6F163/32" x 3" x 30" BALSA TURTLE DECK SHEETING2
PAT6W113/8" x 3" x 24" BALSA CENTER LEADING EDGE & WING TIP1
PAT6W161/2" x 3" x 24" BALSA WING TIP1
DIE-CUT BALSA WING PARTS
PAT6W011/8" x 3" x 30" DC BALSA CW, MW2
PAT6W021/8" x 3" x 30" DC BALSA TEW, LEW2
PAT6W033/32" x 3" x 30" DC BALSA R3, R6, R8, TC2
PAT6W043/32" x 3" x 30" DC BALSA R2, R5, R7, R9, R102
BALSA SHAPED PARTS
PAT6F1530" BALSA SHAPED ELEVATOR & RUDDER1
PAT6F171/4" x 2" x 30" BALSA TURTLE DECK TOP1
PAT6W1725" BALSA SHAPED AILERON2
BALSA STICKS
PAT6F103/16" x 3/4" x 24" BALSA TAIL OUTER FRAMEWORK4
PAT6F113/16" x 1/2" x 24" BALSA TAIL INNER FRAMEWORK2
PAT6F123/16" x 1/4" x 24" BALSA TAIL INNER FRAMEWORK1
PAT6F133/16" x 1" x 18" BALSA TAIL TIPS1
BALSA STICKS
PAT6F191/2" x 1/2" x 30" BALSA FUSE CORNERS8
HARDWOOD STICKS
PAT6W131/8" x 1/2" x 36" BASSWOOD WING SPARS4
PAT6W141/4" x 1/2" x 24" MAPLE LANDING GEAR RAILS1
BALSA STICKS
PAT6F181/8" x 1/4" x 30" BALSA TURTLE DECK STRINGERS2
PAT6W153/32" x 3/4" x 30" BALSA TRAILING EDGE SHEETING4
PAT6W183/8" x 3/8" x 30" BALSA HINGE BLOCKS1
PAT6W213/32" x 1/4" x 30" BALSA CAP STRIPS4
WING PARTS
DOWEL0301/4" x 3-1/2" HARDWOOD WING DOWEL2
PAT6W201-3/4" BASSWOOD SHAPED FIXED GEAR BLOCK2
PAT6W224" BALSA SHAPED BOLT SUPPORT1
HARDWARE
METAL056BRASS BODY FOR QUICK CONNECTOR3
NUTS0036-32 BLIND NUT8
NYLON02NYLON LARGE CONTROL HORN6
NYLON131/4-20 x 2" NYLON WING BOLT2
NYLON165/32" NYLON STEERING ARM1
NYLON17NYLON CLEVIS8
NYLON85CNYLON RETAINER FOR QUICK CONNECTOR3
NYLON87CA HINGE MATERIAL (2" x 9")1
NYLON91NYLON FASLINK PUSHROD KEEPER7
NYLON96TORQUE ROD HORN FOR 4-40 THREADED1
PLTB0211/4" CLEVIS RETAINER SILICONE8
SCRW0022-56 x 5/8" PHILLIPS® HEAD MACHINE SCREW12
SCRW0056-32 x 1/8" SOCKET SETSCREW7
SCRW010#4 x 5/8" PHILLIPS® SHEET METAL SCREW8
SCRW024#2 x 3/8" PHILLIPS® SHEET METAL SCREW5
SCRW0326-32 x 1/2" SOCKET HEAD CAP SCREW4
SCRW0786-32 x 1" SOCKET HEAD CAP SCREW8
SCRW1004-40 x 1/8" SOCKET HEAD CAP SCREW3
WBNT157RUDDER TORQUE ROD1
WBNT166BENT WIRE NOSE GEAR1
WBNT3365/32" LEFT MAIN GEAR WIRE1
WBNT3375/32" RIGHT MAIN GEAR WIRE1
WHCL0055/32" WHEEL COLLAR8
WIRES602-56 x 6" ROD THREADED ONE END4
WSHR004#6 FLAT WASHER12
WSHR006#2 FLAT WASHER5
WSHR015#6 LOCK WASHER12

Return to Parts Index | How to Order Parts